R
S

e

LR : i SR

N

S o

bR

z :x-;-;’;?~_3s Gina S SasiE e e T e
= RS e s

i

= L S

S G g : S

- ; o

% R
Srniatbbersidi o R I

S S \\ i ST R
TR SR R

i Sl s DR R Sahinan
e e e S S SRt R e SR o
i . S e i 2 B

- s sty e
- Lo nn e e
- S s

S

£ S S £ ol SRR Sl
o A o L il SRR SN R
rite : : e S e

ey o S e o SRR e G S S mES

SRRt S 5 SRR : R
" o SRR R < 5 i o R I L R R R R S 2 e Eheits




e S

e

i aiad

e
e e

Nt : L S S
SRRl e e e e e G e e
S S SRR S e

\‘\:\ A

e

oo

T

RS

.

i

Snahlwe




PARTS LIS

for

PULL TYPE.
Model 100

1.

POLICY

Itis the policy of J. A. Freeman & Son to constantly improve its products
whenever it is practical to do so.

Jd. A. Freeman & Son reserve the right to redesign or change its equip-
ment or component parts thereof without incurring any cobligation to install
or furnish such changes on equipment previcusly delivered.

Unauthorized changes or additions to equipment manufactured by J. AL
Freeman & Son relieves the company of further responsibility for warranted
operation and breakage replacement.




INSTRUCTIONS FOR ORDERING PARTS

1. Part number and description of part,

{a) Parts should NOT be ordered from illustration only.

{b} Parts should NOT be ordered from numbers on castings,
2, Ovrder by baler serial numbex and model.

3. Much delay and confusion can be aveided if parts numbers are
arranged in sequence on all orders,

4, State how to ship: whether by truck, stage, malil, rail, express
or freight, air express or air freight.

5. Claims for shortage or error in handling of an order for paris
must be made upon receipt of goods,

6. Address all orders for parts as follows:
J. A. Freeman & Son, Inc,
Parts Department,
2034 N, W, 27th Avenue,
Portland, Oregon 97210

Place serial number of machine here for your convenience:

Baler Serial No.

Motor Serial No,

Left and right of machine are understood to mean from a posi~
tion facing in the direction of baler travel.

Permission must be secured before any parts are returned for
credit, When parts are returned, the freight must be prepaid or
arrangements made o that they can be brought in by our trucks.

“NOTE”

Parts ave identified by reference numbers. BSee parts list
for correct part numbers. DO NOT USE REVTERENCE
NUMBERS AS PART NUMBERES,




Table of Contents

Drawbar and enginemount . . .. ..... 6 et B e et e s s e oo v s e s o< ee o as s eees 1
Flywheel and pinion shaft agsembly ...... f e e s e e e s e e st e s .. 2
Bull gear assembly . ..... S e s i s e Cr e e e e s -
Plunger connecting rod assembly., . .. ........ P h s e e s e e e s e cees oo s en &
Plunger assembly . ........... P e e s e s s e e st e s e asaa vee s, B
Bale chamber .............. G5 e et e m s e s e anao e e e ceeeaese T
Enotter trip assembly & . . v vt o v nn vt v n s b e s e o b an ettt eancnans.. 8
Channel axle assembly. .. ............ e s e s B e e e e e c st s s e e e g
Pickup feeder house ............ P e e s e s P 11
Pickup cylinder assermobly. . . .. .0 o0 v et casmea s e e n b e e e s e e 11
Pickup drive, .. ..... P, s e s b e e s e e s e e s P 22
Feed arm drive . ...... st a ke s e e e P e e e s e e P I
Feedarmandfeedfork ..........000veuu.. Cr e e e e s ses s sl
Feedarm pivotshaft .. ......... 000 c0... t et e et e e e . I 11
Knotter brake assembly . . . .. o0 e v e v e .. P e h e s e e e S X 1
Wire knotter ......... s e ses st e u s e o e et oo b e e s na e e snese o 17,18
Wireboxand guldes . ... v oo oe o oo b s e e s e ae u s e s s e soiases 19
Needles andneedle YOK&., . . v v v v s v oo oo P e e s e i e e e e ersoasewes 20
Twine knotter, clutch and mounts ....... e h st b e e e e e s e oo s e e s s By 22
Twine fingers, guides &box . ..... et e aaea e e cre s ecneenena .. 23
Tubular axle assembly .., ..,......... S et bt e ee e e e e s e s canss .. 24
Bale chute and weight indicator . . ... .. et s b e ne s e s et s e eaaaa s 28
Tension control ram assembly ... ...t vt in i nn oo st nrsaacoeenneens 26
Tension control bypass assembly . ... . cv e o i ennees s cre s ae s 2T
Tension control pump assembly . .....c...c.. P e e e et s e s cesses BB
Drawbar and P.T.0, mount , , ., ,...... b et B 2
PTO, clutch. ... ... ierenneennen. T, eoneansrss 30
PTO, Reardriveline .. ..........c000uuu. e e e e e e veee Bl

PTG, Frontdriveline . ... ... e et ke e e ere c ot s s 4 s e .. 32
PTO, gearbox , 0. v v e v v v vuss e e ke a e s e n o e s e b d e s b e b e e s s 33
Throttle and tension control stand . ... .. v e s on o oo ns e s s eneeosene 04

Fuel tank, battery and lights ., ., ...... v e b e e a e ns e s et e - 1
Multi Juber centralized lubrication System, . oo v v v v v e v e v e v e e e recasss 3B

Etra 10ern8 o o v o v e et n s ncnncenn e ot e aa s b et o s ann aen - 1




Part
No.

F7
F BA
F 9A
¥ 30
F 34
¥ 38
¥ 46
F &b
F T2
F 73
¥ 83
96
F 98
F 100
¥ 10l
F 122
F 126
F 129
¥z
F 181
F 183
F 188
F 211
F 212
F 213
F 214
F 215
F 220
¥ 221
F 223
F 225
F 226
F 227
& 246
F 247
T 248
F 249
F 250
F 252
F 258
F 268
F 278
F 281
F 298
F 259
F 304
F 318
F 320
F 321
F 322
F 323
¥ 324
¥ 325
¥ 326
¥ 327
¥ 334
¥ 335
¥ 354
F 433
F 435
F 438
F 440
F 462
¥ 466
¥ 480
F 481
F 482
F 484

Page

»
°
Tt

o

OO~ SH OG- =3~~~

[

o o
=1

ok
[ I

FMIDEX

Part
No.

F 893
F 934
F 342
F 944
F 946
¥ 948
¥ 965
F 966
F 967
F967A

F a67nh ,

¥ 968
F 969
F 970
T 979
F 985
F 986
F 988
F 890
¥ 893
F 994
F 995
F 997
F 998
F 999

s a » e =

F 1002 .,

F 1003
F 1004
F 1005
F 10606
F 1007
F 1008
F 1011
F 1012
F 1013
¥ 1014
¥ 1015
F 1016
F 1017
F 1018
¥ 1019
F 1020
F 1021
F 1025
¥ 1026
T 1063
F 1071
F 1076
¥ 1078
F 1083
F 1084
F 1085
¥ 1087
¥ 1033
F 10695
F 1106
F 1107
F 1108
F 1129
F 1130
113t
F 1132
F 1189
F 119l
¥ 1193
Fi221
F 1222
¥ 1226

e+ s %

Page

2
e

a

4]
©w e,

(o]
-3

=
LW

UMW WWNNWWW

Part
No.

F 1230
¥ 1235
F 1239
F 1244
T 1245
F 1246
F 1247
F 1248
F 1250
F 1259

F 1260

F 1261

a s ° 4

F 1266 ...

¥ 1287
F 1290
F 1294
¥ 1295
¥ 1306
F 1343
F 1344
¥ 1345
F 1346

@

e & a B %

w % % = =

F 1347 ..

F 1376
F 1371
F 1382
F 1383
F 1385
F 1386
F 1392
F 1407
F 1408
F 1410
¥ 1411
F 1412
F 1414

F 1415

F 1416
F 1417
F 1418
F 1419
F 1420
F 1421
F 1427
F 1428

F 1433 ..

F 1441
¥ 1446
F 1447
F 1450
F 1451
F 1452
F 1453
¥ 1454
T 14565
F 1456
¥ 1458
¥ 1459
F 14865
¥ 1480
F 1481
F 1497
¥ 1499

F 1805 .

F 1511
¥ 1512
F 1513

F 1514 .

e = ® 8

e v s a

e v = @

a & & & 8 @

s & s a

e & a o 4

e & & ® ® & & 8 @




« = & 4w ® © ® © & @ © © B + & 9 B & & S ° @ & & % @ & 8 © ¥ B F ¥ S ° &

& & ® © ©° ®w s w8 & 8

e« & @ % ¢ © ©® @ w & o @ A

t e = & w a4 8 8 & v B = 3 « & & B B 9 a 5 ® & 8 = ® % ®m ® © @ © & w 8 6 & o &

4 4 & 4 3 8 B 8 =

& ¢ & 9 o o a

=

o » & & & 2

[l el

e v s @

COM O0a »+ & a 3 a & 3 » & & » ¢

O Co .

™

18,

B 0+ & w8 ¢ =

s & 8 = =

s s = @ & a4 o

a & 8 & a

o
COeWMNNO T

b DY 12
o DD B2

S Do
CWHEUMU DR ORWWIOW

34

Parxt
No.

F 1698
F 1700
F 1701
F 17062
F 1707
F 1712
F17L3
F 1714
F 17156
F1iT7i6
F1vis
¥ 1718
F 1720
F 1721
P 1728
F 1731
F 1732
F 1736
F 1738

- F 1740

F 1741
F 1742
F 1760
F 1761
F 1762
F 1763
¥ 1764

F 1765

F 1766
¥ 1reY
F 1768
F 1769

s & & s © & % © s W ® @. @ 4

4 0o ® v % & & 3 @

F 170 .

¥ 1771
F 1772
F 1773
F 1774
F 1776
F 1777
F 1778
F 1779
F 1780
F 1782
¥ 1783
¥ 1784
F 1785
F 1786
¥ 1787
F 1788
F 1789
¥ 1790
F 1791
F 1792
F 1793
F 1794
F 1795
F 1796
F 1797
F 1798
F 1799
¥ 1800
¥ 1801
F 1802
F 1803
F 1804
F 1805
F 1806
F 1807

e ® = % » © ® B

e © & 3 & 8 ® ® @ s & w @ & B & @°

+ & a ® ©° »

& & & @& 8 & @ v a4 & & I 8 T S I = w

« 8 % % 8 + 5 o 8 & & 8 & =

s 5 & a © % a

e o = & © ® a

e s » ®» © a4 ® & &

= % © ®w ®» © « w ® 9 & & T ® © © @& © T B B & 8 B & ®

GuEoe v % o & e B8 8 & o 4 0

« ¢ ¢ & % a2 s = @ « = @ % v B a

a 8 e s =

4 & & = a ® 8 & 3 & a 8 8 =

s s + ©® % ® 4 9 & 8 B B s 2 = ®

~

« o & = @ & = + 9

e ©® = % & 8 a

RMDEX

Part
No.

F 1808
F 1809
¥ 1810
F 1811
¥ 1812
¥ 1813
F 1814
F 1815
F 1816
F 1817
F 1818
¥ 1819
F 1820
Fis21
E 1822
F 1823
¥ 1824
F 1825
F 1826
F 1827
F 1828
¥ 1829
F 1830
¥ 1831
F 1832
¥ 4014
F 4015
¥ 4016
F 4024
F 4030
¥ 4046
F 4067
F 4068
F 4068
F 4062
T 4076
F 4077
F 4078
F 4081
F 4115
F 4133
T 4134
F 4135
¥ 4136

e 4 4 ® @ ® ° © ® © © & a4 ® 6 6 © © & @ H & & & @ @

a o ®& 3 ® & & 8 a @

a & 8 8 @ % . o

e & = B 4

F 4137 ..

F 4138
¥ 4150
F 4159
F 4160
F 4161
F 4163
¥ 4190
F 4191
F 4193
¥ 4203
F 4204
F 4205
T 4210

e 8 & & _® 0

e 4 % ®» s+ s & & & & © @

F 4222 ..

F 4223
F 4224
F 4225
F 5080
F 5159

F 5232 ..

¥ 5233
F 5264
F 5445

s * & @ o @

= & & © ° & @& 8 13

« ®= = & & & a o

O WPs & o ¢ « & % a8 a4 B 2 8 B B @

e = + & a ® ® 4 % 3 &

e & = 4 v a a

s 3 & @

« » ® & © @ & © 9 2 B 8 ® S ©® 8 8

® 4 2 © = & = .» B 8 %

" B & o © & ®v o =©

s & & 8 @ o 3 ¢

4 & @ 4 e w @ ¥ @ & @ ¥ & ® 9 3 & a

4« o % & 8 ©° a & "8 @ © 9 W e @ & 9

s » & & 8 » @& e =

« o+ *

0 W

a4 8 & B o 8 e ® & & ® W s ®

e s + & % o w s

e & & & 2 & & ©

fok Bt et bk b b pt s 4 4 6 5 e 8 e

w

w W ow

w W

-
= e

B
-

PNde &« & 2 o s =
-

s b s pa e s @
. ¥ a

Tt
a =3
-

o & ¢ & W B m & B % v 8 o %

« & @& =- 4 & s ® B3 e @




Part
No.

F 7227 .,

F 7228
F 7236
F 7235
F 7241
F 7247
F 7248
F 7257
F 7264
F 7265
F 7275
F 7276
F 7279
F 7380
F 7281
F 7283
F 7285
¥ 7286
¥ 7294
F 7295
F 7299
¥ 7305
F 7311
F 7312
F 7313
F 7316
F 7317
F 7318
F 7332
F 7333
F 7334
F 7336
F 7337
F 7348
F 7353
F 7355
F 7356
F 7364

s @ & ¢ a B ® ©» 3 ® 3 & B & B & B 6 B & B ° B O B £ & @

F 1382 .

F 7391
F 7394
F 7397

s % & 5 a4 e @& @& 3 & W b a @ & & a

6 a &8 & & b % w 4 @& »

e o & 0 & ® @

e » % ®m a3 e B8 8 v b

L3

a s ¢ # s 8 @

@ s & @ v & = @

8 & 4 & & & 8 ®

e 8 & a =

o & & & ® v ® © & e B @ B &

e & & » s © 8 & B .n

FT430 ....

F 7431
¥ 7432
F 7439
F 7448
F 7449
¥ 7450
T 7451

e & 8 ¥ o 8 »

F 7452 .

F- 7453
F 7454

e & & 8 3 e 8

2 ® & » &4 & a4 @& @

Fr4s7 ...

F 7472

F 7482 ..

F 7488
F 7518
F 7521
F 7622
F 7523
F 7524
F 7526
¥ 7527
F 7528
F 7535
F 7541

s e %+ 8o & 8 o @

F 7543 .

s & & ® % & o 3 @

v s e ® =

= & 8 © & 9 o w

*

nbalat
€ v

-

Part
No,

F 7546
F 7o47
F 75649
F 7552
F 7554
F 7555
F 7556
¥ 7557
F 7558
¥ 7559
F 7560
F 7561
F 7562
F 7563
F 7565
F 7566
F 7587
F 7568
F 756%
F 7570
F 7871
F 7572
¥ 7573
F 7578
F 7585
F 7588
F 7587
F 7588
F 7590
F 7591
F 7592
F 7593
F 7597
F 7598
F 7599
F 7603
F 7609
F 7611
F 7612
F 7617
F 7626
F 7628
F 7630
F 7632
¥ 7635
¥ 7637
F 7640
F 7641
¥ 7642
F 7643
F 7644
F 7645
F 7652
F 7659
F 7660
F 7661
F 7662
F 7663
F 7670
F 7671
F 7673
F 7676
F 7677
F 7881
F 7682
F 7688
F 7650
F 7691

a s & % s & 5 % 3 & ©® 8 & a @

a & ® & ® & & ® % a
« 8 & w 3 »

s ® ° s & s ©® B W & °W @ e

" ® % © 2 % & B & ® 8 * A& ° ®w a 8

e 5 © ® u

e = 5 & o & & @ B @

s a ¢ _¢ s 2 @

" 2 & o =

e ® & B 8 @

= 4 g ©® 8 © ®W € & & w & A & v o &

a o

+ 3 s e & ° o

& ¢ & % @& % a4 ® 8 8 & ® & ® ® © & © 8 @ @ @ © T 6 W 8w e *t F & e & € ° s ©

© & 8 & © 8 4 & & ¢ ®w ¢ & v @ 8 =z 6 B 8 o

"

a 5 s o Mo

5 o2 s o

© = ®» w ® * & & & & & # & a4 © & % © e @ ¥ 8- © & & % s T © © @& w ® ©® ® H © @& B B ¢ @& £ S T 6 W © ‘@ B\ B © W F B & 8 B O

IR EX

Part
Neo,

F 7629
F 7704
F 7705
F 7707
F 7708
F 711
F77ie
Frmy
F o721
F 712z
F 7723
F 7728
F Y730
F 7731
F 7732
Fora4
F 1135
F 3T
F 7741
F 7742
F 7743
F 7756
F 7757
¥ 7158
F 7760
F 7764
76
F 7769
F U7
F 7796
F 7797
F 7798
F 7800
F 7808
F 76809
F 7810
F 7811
¥ 7829
F 7837
F 7339
F 7840
F 7845
F 7847
¥ 7848
¥ 7849
F 7850
F 7851
F 7852
¥ 7853
¥ 7854
F 7855

F 7859 .

¥ 7860
F 7861
F 7863
T 7864
¥ 7865
¥ 7866
F 7867
F 7868
F 7869
F 7870
F 7871
¥ 7872
77873
F 7874
F 7875
F 7876

= = % a2 a8 & a @& ®» 5 2

s 8 © ® * © a4 8 8 0 &

s 3 ® @ & ® » B 8

s ®» ®» ®- @ ® ® ® © B 5 =

« » » ®» 8 & 5 ®8 ®m ® m & ©® 4 B 8 @ @ B

" @ e & % ¥ ®©® © B ® & & ® B B © @ & & ¢ a s D b b B

s & 8 ® ®

o & = o @

a & - ® % * 4+ @ 5 ®

« & = ® ® % @ o o

¢« & & ¥ & & 8 8 € o

® 8 ® 8 8 ®

4 ® 8 @ ® 5 ® © & & 8 4 6 ® B & & a B @ B @ o

s & & 2 @ a

s = ¢ & © 8 U© ®©

4+ 8 o B & & ® & 8 @

s 9 & 0

s ® 0 w = s 8

Cre = 8 8 ¢

T 8 3 o a

F4y o =« 8 o o o

¢ o v ° a4 @

= # ® © B ¥ @

4 & m 2 @ a

e

=

® & a8 = & & a 8 & & b 8 B 2 8 B

4 © © .9 ® % ® 8 8 & & ® © B 9 B @ 9 8 @ W v a © & © B &

e & @ ® ® § @ ® & & @ & @ B

e & 5 @& 3 & e & =3 %

s & & ® =

s 8 & & 8 4 3 ®

b s + 8 8 & u

a

o &« 4 4 ® 8 & ®© - & =n

e & = & © & o & & 8

m ® 5 a & © pos © * 2 & & 4 0 b & = w =z b & » & ®

s« & 5 % B & @ 8 ©v B & @

« w 4 e =

&

e e o 8 & o s & & 84 s s e s 8 s v 8 o 6 s 4 s 8 Lo o
o w

a & 8 = 8 3 q

»

4 ¢ & ® 8 & 4 s & ©




F 8028
F 8030
F 8034
F 8049
F 8060
¥ 8052
F 8059
F 8060
F 8061

v e v o

'y

T go6z2 ..
F 8063 ..

F 8067

F 8068 ..

F 8069
F 8070
F 8071

¥ 8072 .

F a082
F 8089
F 8090
F 8091
F 8092
F 8102
F 8103
F 8104
F 8105
¥ 8106
F 8107
F 8108
F 8112
F 8113

¥ 8115

F 8116 .

F 8117
I 8118
I 8119
FT 10
FT 11
FT 12
FT 13
FT 14
FT 15
FT 16
FT 18
FT 18
FT 50
FT 53
FT 54
FT 55
FT 58
T 61
FT 62
T 63
¥FT 67
FT 68
FT 72
FT 73
T 74
FT 75 -
T 82
FT 87
FT 101

.
e
=1

.. 27,37
ee.. 26
,26,27,37
ce.. 28
cee. 27
ce.. 28

INDEX

BT 107 .26,27,28
FT 113 .... 28
FT 114 ... 28
Frizs . ... 27
FT 136 .. 26, 27
FrPi137 .... 26
FT 1560 28
FT 153 .... 26
FT 157 ...2,28
FTO 77 .... 2%

]
=]

FT 178 .... 27
FLi78 .... 27
Frisse ... 27
Friss .... a7
FT 187 .. 27, 28
¥rise ..., 27
FT 191 .. 27,28
Friez .... 27
¥Fr 183 ., 27, 28
Frie4 .,... 27
FT 197 .... 28

FF188 ..., 26
FrTi9% .,... 26

FT200 ,,.. 26
FT20L ..., 26
FT 209 .... 27
FT 210 ..., 27
FT 211 .,.. 27
Fra2ig .... 2v

F¥s00 ..., 28
Fr503 .... 28

FT 504
FT 505
T 506
FT 507
FT 508

FT 509 ..

FT 510

FT 511 ...

FT 512

FTB13 ...

FT 514
FT 517
FT 518
FT 519
FT 521
FT b23
FT 524
FT 525
FT 527
FT 528
FT 529
FT 530
FT 533
FT 534
¥T 535

B & = a

e e

e s & & @ 8 o

© & 8 ¢ a

a & ©8 8 8

FT 536 , ..

FT 537
FT 538
FT 539
FT 541
FT 542

« 8 8 %

v




REF.
NO.

1
2

PART
NG,

F 7847
T 7800
F 707

F 7279
T 7280
F 7010
F 7682
¥ 7681
F 7281

F 7007
F 7006
F 7001
F 7002
F 7004

DRAWBAR AND ENGIME MOUNT

DESCRIPTION

Engine mount, R.H.

Engine mount, L.H.

Engine base plate for VG4D and
V461D engine

Engine base plate for VHAD engine

Hitch base plate

Engine adjusting bolt {2 Used)
Pickup Lift lever stop bracket
Pickup 1ift crank

Pickup Lff lever

1/4" % 1~L/4" NC Cap Screw
1/2" x 2" N,C, Cap Screw
1/2" x 1-1/4" N,F. Cap Screw
1/2r7 x 1~1/4" Button head bolt
Pivot pin bracket

Drawbar pivet pin

Drawbar for engine baler
Brawbar locking pin

Set collar, drawbar locking pin

REF.
NGO,

18
19

20
21
22

PART
NO.

F 7003
F 7283

F 7798
F 183
F 7430

F 878

F 1605
¥ 1807
F 7567

¥ 7568
F 7565
F 7590
F 7591
F 7592
F 7194
F 7005
F 440

DESCRIPTION

Spring, drawbar locking pin

Actuating lever, drawbar locking
pin

Link, drawbar locking pin

Front end hitch

Front end jack complete for
engine balers

Jack handle assembly

Ram only for jack

Thrust bearing for jack

Cable connecting link for
cushion spring

Cushion spring {pickup cable}

Pickup lift cable with ends

Sheave clip, plekup it roller

Roller for pickup lift

Bushing for ¥ 7581 roller

Pickup lift bracket

Rope, drawbar pin, 9°

Ferrule for ¥ 7283 lever

5/8" x 2~1/2" N,C, Cap Screw

1/2" x 1-1/2" Square head sef screw




REF.
WO,

w00 ~3

10

11

PART

F 7704
F 1613
F 1614
T 886

F 221
F 7000

F 733y
F 7014
¥ 7241
F 7699
T ary

F 1132
F 7015

F 698

FLYWHEEL AND PINION SHAFT ASSEMBLY

DESCRIPTION

Flywheel with bushings, motor
drive

Fiywheel with bushings, PTO
drive

Shear bushingin flywheel,
flanged

Bushing for F 7704 and F 1613
filywheel

Set collar, pinion shaft, 2-1/8"

Drive belt, D-165, for VG4D and
V461D engine

Drive belf, D-162, for PTO and
VH4D engine

Motor puiley, 10" OD for VG4D,
1-7/16" bore

Motor pulley, 8" OB for VH4D,
1-7/16"bore

Motor pulley, 10" OD for V461D,
1~3/4" bore

Shear hub for flywheel

Shear bushing in flywheel sheay hubs

1/2" x 3~1/4" heat treated cap
screws with lock nuts

Shear bolt, 1/2" x 57 N,{, grade
2 bright cap screw

Bearing insert for F 765 cage

REF.
MO.

12
i3

14

19
20
2L
22
23
24
25

26
27

PART
NO.

F 765
F 458

F 73
¥ 7286
F 7285
F 34
F a67
F 967A
F 8678
T 157
T 7488
FT2
F 7737

F 7016
F 1721

DESCRIPTION

Bearing cage for F 34 bearing

Set screw for F 34 bearings, rear,
/2% g 2, 2 used

Set screw for ¥ er bearings,
front, 1/2' x 4", 2 used

Pinion gear, 14 tooth

Pinion shaft

Bearing complete for pinion shaft,
2 used

Shim for ¥34 bearing, 16 ga.

Shim for ¥34 bearing, 20 ga.

Shim for ¥34 bearing, 10 ga.

Sprocket, drive for hydraulic
pmp

Tapeved key for pinions, 3~1/2"

2 used

Key for shear hub, 1/2% x 1/2"
X 3=1/2"

Bracket, drive belt shield with
battery box

Drive belt shield

Lock pin for F 698 bearing insert

1/4" x 3/4" round head machine
screw

1/2" x 1-1/2" NC Cap screw

8/8" x 2=1/4" NC Cap screw




PART
NQ.

I 38

F 811

F 966
F 965

F 1267

F 252
¥ 810

F 948
T 969

F 870
F 250

BULLGEAR ASSERMBLY

DESCRIPTION

Bullgear #ange bearing, L.H,,
1-11/16", w/F252 bushing

Bullgear flange bearing, R.H,,
2", w/F810 bushing

Bullgear flange bearing, L.H,,
1-11/16", for F 970 bearing

Buligear flange bearing, R.H.,
2", for ¥ 970 bearing

Shim for aligning side plates

Bullgear flange bushing, PR.
used for ¥ 38

Bullgear flange bushing, PR,
used for F 811

Besl for ¥ 811 NAT, 40401 2 used

Seal for ¥ 968 NAT, 55088,
C/R-30089

Bearing for F 968 RD24

Bullgear bronze bushing for I 30
bullgear, 2 uged

REF,
NO.

20

PART
MO,

¥ 30
F 068
¥ 223
F 812
F 1370
F oA
F 753
I 7628
F 7630
F 7632
T 853
F 7548
¥ 438

F 225

F 226

DESCRIPTION

Bullgear w/F 250 bughing
Bullgear w/F 970 bearing
Knotter drive shaft, 1-11/16", L H,
Feed arm drive shaft, 2V, R.H,
Crank Arm
Pickup drive sheave
Sprocket, lmotter drive (#60-32T)
Bullgear shieid less access door
Bullgear shield hinge pin
Bullgear shield access doox
Cateh for bullgear shield
Bullgear shield complete with door
Set collar, L-11/16" knotter drive
shait
Key, knotter drive shaft,
1/2n ® 1/2” ¥ on
Key, feed arm drive shaft,
/91 2 1/90 x 2=1 /2
Bolt for side plate, 1/2' x 1-8/4%
N.C. cap screw with fibre
lock nut




REF,
NO.

Hs 3 B b

o

PART

NO.
F 1695
F 7583
F 7042
F 1520
¥ 1521
¥ 15626

F 1525

Conn,
Conn,
Conn,
Conn,

PLUNGER CONNECTING ROD ASSEMBLY

DESCRIPTION

rod complete with heads
rod channel, T..H,

red channel, R.H,

rod head with bushings

and seals, gear end

Conn,

rod head with bushings

and seals, plunger end
Bushing for F 1521 head,
plunger end
Bushing for F 1520 head, gear
end

REF.
MO,

8

PART
NO.

F 1530
¥ 1529
F 7708
F 46
F 55

F 7611
F 7543

DESCRIPTION

Grease seal for F 1520, 1-15/16,"
#50409 :

Grease seal for F 1521, 1-11/16",
#471812

Plunger pin

Crank pin, gear end

5/8" x 4=1/9" NF HT cap screw

i/8" P,T, grease fitting

Key for crank pin, 2 used

Conn, rod ends greaging kit
Spring joaded grease cup







suIMg *xejueo ‘eoey zefunid zoy ped Sunsnlpy
sursl ity feoey xaunid roy ped Supsnlpy
oq 4014 ©F Z/T~T ¥ 1,8/8
oq moid & B/ 1-1 ¥ u8/8
fopye T SaoquuIBUD 97By J0] JeUrT
“H'Y ‘opis Joquiwd oTey JOf 82U
TH'T frojzoq
FOQUIBYD STBG L0 UOISUSING Joury
Ieyues faonoy
IS0 WIBYL 9T8g IO TOISUDIXS I9ULT
HTY faegog
IOQUIBNe 2T8q 10 UOISUOINS I9U[TL
fUION00 ISQUIBTD STeg
ULy o8B8al "1 °d u8/T
oz ssel ‘ewiduos ae8unig
23 07 *SIIy 60971 A 107 WRES
88 §1 “oJUD §0GT 4 J10f Wiy
PeSn ¥ ST GOST 4 401 310d

goToy axenbs g Areuonyels ‘o

pasn ¢ ‘eym as8untd oy 1j00
oy La8unidg

pagn g
txopootoxd ogny oswald ‘s UumIcan
408 ‘ruogy B ‘ogty ssreln
408 faesa ot ‘ogry o8wsIn
WF T SJUOIF 1797 “egny 98BoIn
SO8 'Xe0X ST "egng osEoIn
pesn 7 ‘eqn] 258sJ8 ‘Mol

pasn g
m2208 dBo "O'N L F/8-T X 191/
gogu} e8eord J0] PIOTTUEA
wWoN0g "HTY “TIBE JoTiox aefumid
9018 “H H xemof f1e7 ‘eprrs xefunid
apts "E'y xeddn “eyy ‘opris 1o8unig
Suruedo pesy Jopun epms oyiu
pesn ¥ *ogn; esesxd J0I 10108UUDD
pasn ¥ ‘oqny ssvoil zof 1eudsvpy
1UesE KTy *orfur Bupumewr IeTion
Jeey "HoY ‘euw Summour I8T10N

ML 530

2118 A
gT18 A

OFLT &
02Z4 1

184 A
0i8L 4

6084 A
808L &

STI8 4
[

igL A
6791 4
6091 4

L2 A
FOLL A

GELL A
6Lk A
GLi &
184 &
084 4

%51 4

646 i
0P8l 4
86% 4
66% A
GEPL &
B4l A
Lhl &
2Ll &
€41 &

O
iivd

gg
7e

g¢
(A
18

s
6%

8%
Ly
9%
g%

¥
&v
A
v
0%

6¢
8E
PAS
28
SE
4

g€
38
18
08
6%
8¢
22
9¢
G2
144

O
EEL]

pesn g

TMBI0E SUMDEW "' F/E ¥ WT/1

pesn 7 fuoay faadim

posn g ‘zwex ‘asdim

posn ¥ ‘ae7iox Jedunid ‘urdg

pasn ¥ ‘xofunyd xo1 I91[04
posn ¥

fMEI0E 199 preY UV 8/8 ¥ uF/T
pesn 71

‘maaos deo "N B/6=-C X u8/2
oo

‘17 ‘o1due Sununow 9PIIS pPUB I9T0Y

pesn ¢ ‘moexos duo "O°N T X u8/8

*g°ry “eony xedunid oy ped Sunsnipy
et

dog *eoey 208untd xof ped Sursnipy

SuBye ,F/¢ ‘asdunid 7o dog dof 170y
oot urd xe8unig ‘pesn g

‘maIos 198 peel] exvnbs /81 X ,F/8
pesn g ‘red wroijoq

MAI08 198 pry aaBnbs ,,g/1~% X ug/1
pesn g ‘Trex doy

‘maaos 198 peey axenbs | ¥ ,2/1

Wooq KT fTIBL J9Tfox ae8unig
Trex xe8unid 1o

MOIOB SUIPDRW "H° g 3/T~T X .91/8
trex aefunyd

JAQF MOIDE QUMSBIE ‘A T X ,91/8
pest 21

‘0108 QUTYORW "H'd u8/T X 191/§

dog g *(Tex Bunumous 9piis pIey

posn 7 ‘as8unid aeIfox 101 SPIIS PATH
. BATM

f141°4] “eowy 1o8unyd zof ped Bunsulpy
oxim SIouse

*oory yoSunid xoy ped Sunsnipy

wicyjoq “rea opmse rsSunig

dog *Trex opms JeSumig

‘g dog *Trex Jetjos I83unig

MNOILAEDS30

ATEWIASSY YIONM-

PLL &
986 |4
9LL g
L1 A

2808 A
LLbl &

6204 4
980T &

6884 A

99LL A
88T &

6118 A

8118 A
GPLT A
LT |8
LEe8L 4
ON
14vd

8T
LT
9t
g1
Fi

€T
AN

i1

MY D b

g
T

‘ON
434



REF,
NO.

h N W [

0o oo -]

10

11

13

PARY
MO,

F 8089
F gl1z
T 883

F 7913
F 1581

F 7670
¥ 841
F 7397

F 1392
F 7065

F 759
F 760
F 761
¥ 837
F 188
F 7562

BALE CHAMBER

REF.
NO.

DESCRIPTHON

Hay dog, bottom

Chain hold down

Tightener and idier pulley for
knotter drive chain

3/8" x 3/4" NC cap screw

Idler roller mounting plate

Bracket for knotter drive chain
shield

Chain tightener adjusting boli

Tightener, bracket, knotter drive chain

Sprocket, 1/2" bove, for chain divider,
2 used

Knotter drive chain, twine only,
238P~-60

Knotter drive chain, wire only,
239P-60

Offset link, RC 60

Connecting link, RC 60

Roller link, RC 60

Hay dog, top

Hay dog spring

Hay dog, 1..H.

28
29
30

PART
NG,

F 220
¥ 1589

F 7563
F 1590
F 8105
¥ 7294
F 600

F 7798
¥ 1797
F 7056
F 1662
F 1707

¥ 8104

DESCRIPTION

Pin, hay dog

Rubber pad for hay dogs, with 2
self-tapping screws

Hay dog, R.H.

Top tension rail

Bottom twine guide pipe

Bottom tension rail

Tension bolt

Front knotter chain shield bracket

Front knotter chain shield

Shield, knotter drive chain

Bpacer shim

Top and bottom tension angles

1/2" x 2=1/4!" NC cap screw w/nut
for chain idler pulleys

1/2" x 2=3/4" NC cap screw for idier
gprockets

1/2" x 5-1/2" NC cap screw, top and

bottom tension rail

3/87 x 1~1/4" NC cap screw, fop
tension rail

Bottom twine guide rod




REF.
NO.

PART
NG,

F 1617
T 1618

F 1619

F 1531
F 8034
F 1686
T 1687
¥ 8023
¥ 278

F 440

¥ 15872
F 1513

F 7227
F 1514

KMNOYTER TRIP ASSEMBLY

DESCRIPTION

Mefer wheel shaft bracket {2 used)

Meter wheel shaft bearing complete
(2 used)

Meter wheel shaft bearing only
RAO12N.P.P.B,

Meter wheel, 10"

Meter wheel shaft

Meter trip bar

Knurled friction disc

Guide washer

Spring

Ferrule

Cam follower bearing

Knoiter trip mount

3/4" x 1-1/4" = 10 ga, machine
bushing

Bushing, 3/4" x 7/8" x 3/4" oilite

Reset lever

REF.
NO.

15

16
7

18
Lo
20
21
22
23
24

25

26
27

PART
NQO.

F 1568
F 1515
F 1517

F 1632
F 1608

DESCRIPTION

Bushing, rest lever, 1/2" x 5/8" x 1"
oilite
Chutch stop lever
1/2" x 7/8" =~ 14 ga. machine
bushing
Trip spring
Meter trip bar stop with boit
Shield for meter wheel
1/2"x 1-3/4" N.C., Cap Screw, trip bar siop
1/2"x 1-1/4" N,C, Cap Screw, clutch stop
5/16" % 2" N.F, Cap Screw, clulch stop clamp
3/8" x 1-1/4" N.C. Cap serew, knurled roller
and washers
5/16" x 3/4" N.C.B.H. machine screw,
bearing to bracket
3/16" x 3/4" Cotter key
1/8" x 1" Cotter key




REF.
MO,

PART
NO.

F 1718
F 944
¥ 322
F 731
F 211
F 212
F 213
¥ 215
F 667

¥ 663
F 435

¥ 320
F 1480

¥ 1481

F 1627

F 325

F 1625

F 323

F 1653

F 1382

CHANNEL AXLE ASSEMBLY

DESCRIPTION

Channel axle

Wheel, flat base for F 1624 hub

Wheel, flat base for F 321 dual
wheel hub

Dual wheel with tire, tube, and
flap, mounted

Wheel, drop center for ¥ 1624
hub

Tire, 7:30 x 16, 4 piy R. H.

Tire, 7:50 % 16, 8 ply L. H,

Inner tube, 7:50 x 16 for drop
center rim

nner tube, 7:50 x 16 T and B
for flat base rim

Flap for flat base rim

Spindle, single wheel, channel
axle

Spindle, dual wheel, channel axle

Spindle, channel axle, single
wheel with brake flange

Spindle, channel axle, dual
wheel with brake flange

Grease retainer for F 1624 hub
#54605 K. H.

Grease retainer for F 321 dual

wheel hub #5875

Inner wheel bearing for F 1624
hub #L, M, 29749

Inner wheel bearing for ¥ 321
dual wheel hub #3780

Inner cup for F 1624 hub #L. M,
29710 :

Iner cup for F 321 dual wheel
hub #3720

REF.
NO.

9

io

11

1z
13

14

15

16

17

is

PART
NO.

F 1624
¥ 321
¥ 1654
¥ 1383
¥ 1626
F 324
¥ 884
¥ 327
¥ 934
F 326
F 1628
T 334
F 7662
F 7663
F 214
F 433
F 462
F 335
F 730

F 1646

DESCRIPTION

Hub w/cups for F 211 and F 544
wheels

Hub w/cups for F 322 dual wheel
#82165

Outer cup for ¥ 1624 hub
#1, 44610

Outer cup for F 321 dual wheel
hub #3320

Outer wheel bearing for ¥ 1624
hub #1, 44640

Outer wheel bearing for ¥ 321
dual wheel hub #3379

Washer for ¥ 435 spindle

Washer for F 320 dual wheel spindie

Nut for ¥ 1631 and F 1044 spindles

Nut for ¥ 1043 dual wheel spindle

Hub cap for F 1624 hub #46749

Huk cap for F 321 dual wheel hub
# 07347

Single wheel hub with bearings
complete less spindle

Dual wheel hub with bearings
complete less spindle

Lug nut for F 462 bolf #15085

Lag nut for F 335 dual wheel bolt

Lug bolt for F 1624

Lug bolt for ¥ 321 dual wheel hub

1/2% x 4-1/2" N.C, bolt with nut

Dual wheel hub w/¥32¢ spindle
complete

Single wheel hub w/F435 spindle
complete




REF,
MO,

10

PICKUP FEEDER HOUSE

PART
MO,

F 7482
¥ 7158
F 7299
F 1472

F 7163
F 7164
F 7159
F 7160
F 7157

F 7394
FiTi2
FI713
Fi7i4

F 5750
F 1715
T 5749
T 853

¥ 638
¥ 1716

DESCRIPTION

Bupport angle for guard pipes

Hay hold down, cutgide

Guard angle

Guard Pipe, outside with latch
mounting piate

Guard pipe, center

Guard pipe, inside

Hay hold down, center

Hay hold down, inside

Angle brace for feeder house
bottom sheet

Pickup stop

Feeder house end plate

Feeder house bottom

Feeder house rear and top
section

Upright shield undes hood

Feeder house back sheet

Shield over pickup, rear

Cateh for tool box cover

Tool box lid

Feeder house hottom end shim,
R, H. side




1A

REF.
NOC.

1
2

PART
NO.

F 7588
F 7599
F 7597
F 1226

F 161
F 7187
F a8
Fogloz
F 8113

F 8103
F 100

F 7146
¥ 7149
F 7573
F 7148
T 7355
F 7183
F 7180
F 7190
F 7572
F 7194
F 7151
F 7356
F 7176

PICKUP CYLINDER ASSEMBLY

DESCRIPTION

Roller for ¥ 7597 cam lever

Cam lever only

Cam lever with roller (6 used)

Pickup finger, 6-1/2" shank (54
used)

Pickup finger guide pipe {42 used)

Tooth bar bearing (12 used)

Pin, tooth bar (6 used)

Bearing, pickup shaft

Center brace for formed stripper
bar

Pickup shaft with flanges

Pickup finger guide {60 used}

Skirt for fender

Fender extension

Fender, outside

Fender flare, outside

Fender flare extension, outside

Fender mounting clip (4 used)

EBottom siripper bar

Pickup cam

Fender, inside

Pickup lift bracket

Fender flare, inside

Fender flare extension, inside

Bearing, L. H., pickup mounting

REF.
NO.

22
23
24
25
26
27
28
29
30
31
32
33

34
a8
36
a7
38
39
40
41

PART
KNO.

¥ 71T
¥ 7732
¥ 1734
F 7741
F 7186
¥ 7382

¥ 7730
F 7731
F 7156
F 7154
¥ 96

F 7760

PESCRIPTION

Piclap frame

Stripper, inside
Stripper, center {17 used}
Stripper, outside

Tooth bar (6 used)

Bearing, R.H., pickup mounting

5/16" x 1" R.H, machine screw

Top stripper bar, formed

Pickup joint sheet

Spring plate

Spring for pickup balance (2 used)

Eyebolt for pickup balance spring
(2 used)

1/9" x 2-1/2" NC cap screw

5/16" % 3/4" NC cap screw

7/16" x 1-1/2" NC cap screw

5/16" x 2" NC 1T cap screw

5/16M" x 2-1/4" NC cap screw

5/16" x 1" NC cap screw

5/16" x 1" C8 machine screw

1/4" x 1/2" R.H, mmachine screw

Pickup complete, less balance
springs, 1ift bracket, and
mounting bearings




REF.

Z
o

W00 =3 G O Lo DD M

PART
NO.

F 7305
F 7829
F 8108
¥ 8106
F 8107
F 318

F 8090
F 8051
F 7063

F 8A

PICKUP DRIVE

REF.
MO,

DESCRIPTION

Pickup drive shafl shield

Brace for pickup drive shaft shield
Universal drive shaft complete
Universal with square tube
Universal with square shaft
Universal joint repair kit

3/8" x 1" NC Cap screw, 2 used
Bearing mount bracket

Bearing mount plate

Bearing, 1-3/8"

3/8" x 1-1/4" #3 Plow boll, 2 used
Pickup driven sheave

13
14
15
16
17
18
19
20
21
22
23
24
25

PART
NO.

F1

F 126
F 8092
F 122
F 83

F 7535
F 7546

I 540
J WAL

DESCRIPTION

Piclap clutch ring

Pickup cluteh spring

Pickup drive shaft

Key, 1/4" % 1/4" x 2-1/2"

Woodruf! Key, 3/8" x 1-1/4"

1/2 x 1-1/2" NC Cap serew, 4 used
Pickup drive belt, CX105

Pickup drive belt tightener bracket
1/2 x 2-1/4" N.C, cap screw

Igler pulley, pickup beli tightener
Spring, pickup belt tightenexr

1/2" x 2-1/2" N.C. cap screw

3/8" x 1~1/2" N.C. cap screw, 2 used

T2




i3

&)Q'

REF.
NO.

1
2

3

o

Do o=

PART
NO.

F 1386
¥ 1260

Fionl

¥ 1306
F 1259
F 1261

F 1385
F 486
F 485
F 481

F 480

FEED ARM DRIVE

DESCRIPTION

Lock nut, 1" jam

Hardened washer, 1~3/8" x 2-1/2"
x 025" (4 used)

Inner race for F 480 bearing, IR
1812 {4 used)

Crank pin only

Spacer for F 1071

Hardened washer, 1" x 2~1/2" x
065" (2 used)

Lock nut 1°* full

Bearing block with bearings (2 used)

Bearing pin in ¥ 484 strap {4 used)

Bearing in F 486 block {small}
B1212 (4 used)

Bearing in F 488 block (large)
B2212 (4 used)

REF.
HO.

PART
NO.

F 8024
F 7603
F 7578
F 7612

F 1785
F 1786
F 482
¥ 354
F 484
F 1450

F 802

¥ 8027

DESCRIPTION

Adjusting nut, N-06

Thrust washer for ¥ 7578 block

Thrust bearing block

Bushing for F 7578 bleck, 1~3/16"
x 1=5/16" x 1-1/4"

Feed arm comn rod only

Feed arm conn rod assembly

Universal joint complete, RH thread

Adjusting block, RH thread

Btrap for universal {4 used)

Crank pin with races, washers and
nuts complete

Washer, bearing pin

3/4" star lock washer

Lock washer, W=06

1/2" x 1=1/2" NC Cap screw

1/2% % 2-1/2" NC Cap screw




REF.
NG,

PARY
NO.

F 1832
¥ 7265
F 1191
F 7264

F 1603
F 1189
F 1193
F 1732
F 7660
F 1235

F 7275
F 7230
F 26
¥ 281

F 1563
F 1731

FEED ARM AND FEED FORK

DESCRIPTION

Feed fork complete
Tine, trailing, inside, 1" offsei
Tine, trailing, center

Tine, trailing, outside, 2-1/2"

offsel
Tine, leading, short, 2 used
Tine, outside center
Bushing and stop for tines
Torque shaft, 1-1/4"
Torque shaft bearing with bushing
Bushing for torque shaft bearing,
2" x 2=1/2 x 1"
Roll pin, 1/2" x 2%, 2 used
Roll pin, 3/8" x L-1/2"
Ferrule for F 1563
Spring latch
Catch for torque shaft
Feed arm

REF.
NO,

17
18

18
20
21
22
23
24
25
26

27
28

PART
MO

F 1673
F 1738
¥ 1266
F 1185

F 7971
F 7970

DESCRIPTION

7/16" x 1~1/2" N.F.H,T, cap screw

5/16" x 2-1/2" N,C, cap screw, for spring
and siop latch,

7/16" x 1-1/2" N.C. cap screw, latch
hinge pin

1/2" z 3" NF, cap screw, with lock nut,
torgue shaft

1/27 x 4=1/4" N.F, cap screw with lock
nut, clamp for feed arm pin

1/2" x 3% N,F. cap screw with lock nut,
grade 8, feed arm clamp

Shear bolt, 5/16" x 1-3/4" N, F.H.T,
cap screw w/2 nuts

/8" x 2-1/2" N.¥,H,T. cap screw,
5 used

Clip for tines

Strap for feed fork tine, outside

Strap for feed fork tine, inside

7/16" x 1~3/4'" N.F.H.T. cap screw




1]

REF.
NO.

1

FEED ARM PIVOTY SHAFY

PART
NO.

F 1244

F 1248
I 1247
F 1245

T 1246
¥ 5445
F 54486
F 1428

F 1239
¥ 1427
F 1230
F 1661
F 1250

DESCRIPTION

Feed arm bearing housing
w/2~F5445 bearing cups
Plug cap (HP 3750~134)
Retaining ring {RR 375)
Nut, bearing takeup (N-10}
(2 used}
Lock washer (W-10)
Beaving cup (362 A) (2 used)
Bearing cone (368 A) {2 used)
Oil seal, used with F 1427 shait
{nat, 55093}
Dust cap
Pivot shaft
Set collar,
Hydraulic shut-off fitting #19408
Pivot shaft plate

13




REF.
MO,

i

W0 ~1 o en o o IR

[
o

PART
NGO,

Ir 7528

F 7897

F 7450
F 7451
F 7453
T 7449
F 7454

F 246
F 7587

F 7561

KNOTTER BRAKE ASSEMBLY

DESCRIPTION

Brake disc with hard notch, 1-3/8"
wire

Brake disc with hard notch, 1-1/8",
twine

OCutside brake plate with lining

Brake plate stud {2 used}

Brake plate spring {2 used)

Inside brake plate with lining

Brake lining with rivets (2 used)

Rivets for brake lining (8 used)

Saddle lever washer

Seal for saddle lever anchor
(63123 Victor)

Baddie lever lower half with bushing

REF.
NG,

11

12

PART
RNO.

T 7560
F 7586

¥ 7585
F 1572
F 7448
¥ 7559
F 7452

F 7904

DESCRIPTION

Saddle lever upper half with spring

anchor

Bushing for saddle lever, 3/4" x it
x i-1/8"

Saddie lever sleeve

Cam follower, saddle lever

Baddle lever spring eyebolt

Saddle lever spring

Brake plate bolt, 1/4" x 3-1/2"
N.C,

3/8" x 3/8" x 2" key for brake disc

1/2" % 3=1/4" N.C, cap screw w/fibre
lock mut for brake clamp

5/16" x 1~1/4" N.C. cap screw w/fibre
lock nut for saddle lever

3/8" x 8-1/2" N.C, cap screw w/fibre
lock nut for saddie lever anchor




17

REF.
NG,

000 3 3 LB QO B ke

PART
NQ.

F 7062
F 7065
F 7311
F 7089
F 4046
F 7248
F 172

F 4024
F 7318
F 7087
F 7086
F 7085
F 7084
F 7312
F 73L3
F 7316
¥ 7081

F 7077

DESCRIPTION

Knotter mounting angle, L, H,
Knotter mounting angle, R.H,
Twister and shuttle bar frame
Twister shaft

Twister hook

Twister hook bolt

Set collar, 3/4"

Sprocket, twister shaff, 15T
Wire holder rod

Wire mife

Gripper spacer, bottom

Wire gripper

Gripper top plate

Wire divider

Wire gripper tongue

WIRE KNOTIER

REF.
NO.

Shutile bar with adjusting screws

Shuttle bar adjusting screws

3/8" x 3/4" N.C. square head set screw

Washer, 10 ga., 3/4"
Cam shaft

PART
NO.

F 7075
F 7076
F 7078
F 7079
I 7353
¥ 7317
F 7348

F 7227
F 7237

DESCRIPTION

Shuttle bar drive cam
Roll pin, 1/4" x 1~1/2"
Shuttle bar crank flange
Cam follower
TUpper wire guide bracket
Shield
Twister drive chain,
64P # 40
Bushing, twister shaft
Bushing, cam shaft
3/8" x 1-1/4" N.C. cap screw
3/8" x 1" N.C. cap screw
5/16" x 3/4" N.C. cap screw
3/8" x 2-1/2" N, F.H.T. cap screw
5/16" x 1-3/4" N,F,H.T. cap screw




REF.
NO.

18

PART
NO.

F 7519
F 1622
F 1633
F 4115
F 4133
F 4134
F 4135
F 755

F 7457
F 1623

F 1620
F 7333
I 7335
F 7334
F 7332
F 7571
F 7432
F 7072
F 7063
F 4137

F 4138
¥ 7570

WIRE KNOTTER

REF.
NO.

23

DESCRIPTION

Cluteh w/pawl, 1-3/8"

Cluich pawl

Cluich pawl pin

Spring, clutch pawl

Notched cluteh disc with F 4134
bearing, 1-3/8"

Bearing for ¥ 4133 disc

Inner race for F 4134 bearing

Clutch sprocket {32T-#60)

Knotter shaft

Washer, T/16" 1.D. x 7/8" O.D,
x.025"

Chatch pawl pin lock

Angle for chain tightner rod, smali

Block for chain tightner rod

Chain tightner rod

Angle for chain tightner rod, large

Knotter mount, L, H,

Intermittent gear

Pinion frame

Bearing, knotter shait (2 used)

Bushing for F 7072 frame, 1-3/8" x
1-1/2" x 2

Clamp collar

Knotter mount, R.H.

PART
NOC.

F 7247

F 7431
F 7257
F 7069
F 7076

F 4030
F 4136
F 4159
F 4161
F 1576

F 246
F 7987
T 4159
F 4160
F 4161

F 7686

DESCRIPTION

Bushing for ¥ 7072 frame,
7/8” AL
Pinion
Twigter drive sprocket, 40B25
Pinion shaft
Roll pin, pinion to shaft, 1/4" x
1-1/2"
Roil pin, sprocket to shaft 1/4 x 2"
Hardened washer, 1-3/8" 1,D., 16 ga.
Knotter shaft spacer washer, 10 ga.
Knotter shaft spacer washer, 18 ga,
Adapter with 1950 zerk, end of knotter
shaft
Knotter shaft end washer, L., H,
Shield for knotter clutch
Washer spacer, 10 ga., 1-3/8" 1.D,
Washer spacer, 14 ga., 1-3/8" LI,
Washer spacer, 18 ga., 1~3/8" 1.D.
3/8" x 1-1/2" NC cap screw
1/2" x 3" NC cap screw
3/8" X 3/8" x 2-3/4" Key
1/2" % 2-3/4" NC cap screw
3/8" x 3/8" x 2" key
3/8" x 1" NC Cap screw

Wire knotter complete with cluich &
brake




19

REF.

PART
NO.

F 4014
F 4015
F 4222

F 857
F 856
F 4205
F 4068
F 4067
F 4223

F 4069

F 4203
F 4204
¥ 51589
F 4225
F 4163
F 4224

F 7637
¥ 7981
F 7982

WIRE BOX AND WIRE GUIDES

DESCRIPTION

Roller for wire guide and needle

Bushing for F 4014 roller

Wire guide frame only (lower
rear)

Snap ring for ¥ 856 bushing

Wire guide bushing

Wire guide complete, lower rear

Bushing for F 4067 roller

Roller, lower front wire guide

Wire guide frame only, lower
front

Wire guide complete, lower front

Bolt with lock nut, 1/4" x 1"
N.C, Cap screw

Upper wire guide complete with pin

Upper wire guide wear pin

Snap ving for wear pin

Upper wire guide, bracket only

Wire guide bracket, rear

Wire guide bracket complete
with bushing

Wire box divider

Wire box side, front

Wire box side, rear

REF.
NO.

21
22
23
24
25

26
27
28
29
30
31

32
33

PART
NO.

F 7640
F 7641
F 7642
F 7643
F 7644

F 1645
F 4191
F 4190
F 7716
F 946

F 7555
T 7556

F 7557
F 7705
F 7717

F 4210

PESCRIPTION

Wire box bottom slats

Wire box end, left

Wire box divider angle

Wire box bage with end plate

Angle for wire alarm mounting
bracket, L, H,

Angle for wire alarm mounting
bracket, R.H.

Mounting bracket for wire alarm
rod, L. H,

Mounting bracket for wire alarm
rod, R.H,

Rod for wire alarm

Switch only for wire alarm

Wire box mounting bracket

Bottom support plate for T 7555

Bolt with nut, 1/2" x 5-1./2"
N.C. Cap screw

Wire box mounting brackef, R.1.

Brace for F 7557 RH wire hox
bracket

4 compartment wire box complete
with braces and harness

Spring for wire alarm rod




REF.
MO,

EENE R VI

B2l

10

12

13

14
15

PART
NO.

F 7569
¥ 7568

¥ 7558
F 789%
F 7522

T 7523
¥ 7623

¥ 4150

F Tl
¥ 1611
F 1702
F 1701
F 4014

F 4015
T 4016

MNEEDLE AND YOUKE ASSEMBLY

DESCRIPTION

Needie guard, L. H,

Needlie guard, R, H.

3/8" x 2" N.C, Cap screw

Needle yoke, wire

Needle yoke, twine

Needle yoke bearing compiete, L, H.,
wire only

Needle yoke bearing complete, B.H,
wire only

Bearing for ¥ 7521 and F 7522, KP12A
wire only

Needle voke bearing, R.H, and L, H,,
twine only

/2% x 1-3/4Y NC cap screw

1/9% x 2-1/4" NC cap screw

Needle, wide base, wire

Needle, cast iren curved, twine

Shim for wire needle yoke hearing

Shim for twine needle yoke bearing

Roller for needie and wive guide, 21/32"
bore

Bushing for ¥ 4014 roller

Boit, needle roller

REF.
NO.

18

PART
NO.

F 7554
F 4081
F 1550
F 1549
¥ 1552
F 1551
¥ 72

F 7552

' 7652
7845

b bt

1517
7524
7526
7527
7547
7588
T973

bu v 2y o] veg by

o]

867
F 856

20

DESCRIPTION

Needle yoke drive rod, wire
Needle yolke drive rod, twine
Needle yoke drive rod end, L.H. thread
Needle yoke drive rod end, R.H, thread
Bolt, drive rod to needle yoke with nut
Bolt, drive rod fo clutch with nut
Spacer collar used on twine fie only
Bolt, needle to yoke with nut, 1/2" x
3~1/4" carriage
Plunger dog return lever
Bushing for plunger dog return
lever, 7/8"' x 1" x 7/8"
Plunger dog return spring
Phunger dog return rod
Clevis for dog return rod
Clevis pin for ¥ 7526 clevis
Plunger stop dog
Plunger dog pin
Holder for needle twine guide
bushing
Snap ring for F 856
Twine guide bushing




21




22

SEIP SYBRIG PUB

Luse GojnIo /M “AS8T YBys J91I0Wm] SUIMT,
*Agge ofBIg pue " Asse yn

‘gqunont/m oredoros "Asse I010W SUIAL

Geo’
‘goysem Jeovds uoTurd ooy T{Iq Xo330uWs]
by
‘xousem Jo0eds uoTHid ooy [IIq I9K0UN)
Foysem puo 1BYS 910U
uT faeoeds jregs 393300
XSTIOX SALxp xedupg sulmi “310g
2Z-0020 “9atIp aa8ug ouial ‘a97j0Y"
28 g7 ‘aousem Jeveds JTRYY J870US]
g8 1 ‘aousmm Joouds JEUS JOOWY
N 3FBYS WLI8 SFTusl
IOUSEM JTEUS ULIE SFTUN
moxos degy T % .8/¢
waed Yoo ‘xeUusum
ySTEAls “I9Z
006 “HI9Z
goInIo 90w X0 PIes
IOUOUB PEOY JOYOUN
#8108 42D ON T ¥ «8/8
ZEV 09 ‘o sepowm “exoords
QTN *eory I8Tu]
ssezun ‘Suprweyg
Buaway 2407 4/6 OFTP YonTo poydioN
pwed gomio Bmadg
iwed Yoo
wrd paed yonin
woof urd wed gonid
eus ,8/T-1 ‘Ied/m yormiD
moros de) "O°N ol ¥ 48/8
Jurx deug
Y “unour 1910w SUiMg,
“HUT “IUNOT 153301 SUIMY,
posn g *Buirds Xepioy sumL
o1edmoo JYBYS PUB ULIOM JI8)J0UN
AUG ULIOM JI23I0UN]
28 g1 *gegs wLiom I9yjouy ‘Iousem
g8 P IS GLIOM IS0W ‘IoUsem
g8 0T *JFRUS ULIOM I910uWY ‘ISUSEM
23 97 “IIBYS MLIoMm Io30uy “IogsSum

NOLdIMOSId

3084 &

506k A

6908 A4

8908 4
9¥2 4
99% A&

PE8L &
0LG &
6% A
L%E A

8682 A

2682 4

2591 A
£884 4
888L I
L86L &
188L 4

88L&
BLOY &
LEOY A
9L07 A
STy &
GE9T i
£89T 4
0291 &
088L A

8P g
6L8L A
8484 A
2608 J
9184
aL8s I
699 I
969 A
189 A
089T J
‘ON
134

19

¥E
O
438

PRYS WIoM ISYOUS]

WLICHK T2110W ‘UOTUII

uid 110y

OSIp I9PIOY SUIM “UUTOIG

JOUBTO DT SWIMT,

OSIp AUIMT,

EOPIOY SUIM],

T0q I9PT0Y SULMAL,

Wes Yooy Io}0Uy]

Ny mexos jusurIsn{pr tEEo Yooy I93oUs]
Buprds

Jusarysnipe WED ooy TII0 ‘I9USBM

Supxde Sunsnipe Wres {00t I910U

meros Sunsulpe wWeo OOy I8RO

¥0Ooy X9330 “UOTULI

moaos dep DN oF/T-T X u8/2

ToHB1E3) 0408 4 307 Uid

00q 11T I910W 198 I J0f 183311,

s[oot TIIq T9330M]

JOUSBM ULIE SFIUY

MAIOS SFI] SUIML

SIT] SULMTL

2191 Wo0 WAB JTIUS]

urd wae SUs]

urd waz oymy 1oy Bupr deug

W8/ T~ “FBUS I810UN

YISZ WM I2108py

88 9T *'Q'1 18/T~1 "IOUSEM POUSPIRY

ATIO SUIBIY I9R0US]

I8o8 Wes IoNOuY

HOT0° fTovysea asords 1IByS 910Uy

LGE0° ‘Xoysem aoaouds PIEUS L9130US]

‘g8 g1 ‘Toysem Joowds IEYS ISTOUN

*28 $1 1oysem Jsovds IIBYS I0POU]

g8 o1 ‘roysem asouds PuYS JOLOUSL

WF/T-T X (8/8 Aoy Jmapoom

sro1dmos Swreay Jeous]

pxey ‘IRUSBM

IBTI00 188,83/ T~1

W8/ T-T ‘Burieaq JFers 18930y

MOLLAIND53G

YILIONM INIML

FL84 H
8481 &
TL8L &
Ti8L A
GL8L A
598L 4
898L A
L98L 4
908% A
eo8L 4

¥68L A
984 -4
€98L &
00LT &£

TLO8 A
0408 4
198%4 4
098L A&
6681 A
6708 &
0808 4
P88 A
9L6L H
QG8L 4
QLET A
99L 4
8884 4
658L &
6187 &
88T A
6%¢ d
BPE A
i¥e A
€8
T98L 4
300 4
e06L &
0884 4

‘O
13vd

€8
44
1€
0%
68
82
LZ
9%
G4
f74

d O O <H U3 WD

On
EEL



23

REF.
NO.

1

Lo Do

[y a1

w0

PART
NO.

IF 1295

F 1343
I 1345
F 1346
T 1347
Fis1

¥ 1672

F 7885
¥ 1294

F 1343
F 1344
T 1346
T 1347
F 1519
F 1290
F 7895

TWINE FINGERS, GUIDES AND BOX

DESCRIPTION

Ball joint, twine finger drive, L.H,
thread

Ball only, for ¥ 1295

Body only, L.H, threads for F 1295

Threaded plug for F 1295

Half bearing & spring for I 1295

Bushing, twine finger

3/8" x 2-1/2", Grade § carriage
bott with nut

Twine finger

1/4" x i-1/4" N,C. Cap screw

Ball joint, twine finger drive, R.H.
thread

Ball only, for ¥ 1294

Body only, R.H. threads for ¥ 1294

Threaded plug for ¥ 1294

Half bearing & spring for ¥ 1294

Spring, twine fingey return

Bearing, twine finger drive rod

Twine finger drive shaft assembly

REF.
NO.

10
11
12
13
14
15
ig

17

18

20
21
22
23

25

PART
NG,

F 7888

F 570
¥ 78564

¥ resT
F 1465
F 7650
F 7136

T 7691

F 7889
I 78580
¥ 7541
I 7801
I 857
F 8566
F 524
F 7898

DESCRIPTION

Twine finger stop bracket
1/2"x 1-1/2'" N.C, cap screw
Roller, fwine finger drive, 6200-22
Bolt, twine finger drive roller
/4% x 1" N, C, cap screw
Twine finger drive rod
Twine box, (4 compartment)
Twine box, (8 compartment)
Bracket for mounting

4 compartment twine box
Bracket for mounting 8 compartment

twine box
Twine tension bhase
Twine tension top
Twine tension spring
Twine tension assembly
Snap ring for F 856
Twine guide bushing
Holder for twine guide bushing
Twine guide bushing holder




REF.
NO.

1

= N

~3 &

22

23

PART
NOC.

F 7989

F 215
¥ 8029
213
F 7990

F 7991
F 7892
¥ 7993

F 7994

F 7395
¥ 7996

F 1o97

F 7988
F 7099
F 8000
T 8001
F 8002

F 8603

F 660

¥ 7757
F 7758
T 8004

F 8013
¥ 21z

¥ 8028
F 8005

TUBULAR
AXLE ASSEMBLY

REF.
NO.

DESCRIPTION

Wheel, 8~hole, drop center, for F 7992
hub, L.H.

Inner tube, 7:50 x 16

Inner tube for 11,5-15 flotation fire

Tire, T:50 x 16-8-ply implement

Drop center single wheel w/8-ply tire
& tube mounted, L.H. 8 hole

Spindle for F 7992 hub, L H. side, 8 hole

Hub with cups, L.H, side, Q778

Inner wheel bearing cup for ¥ 7992 hub,
#25520

Inner wheel bearing cone for F 7992 hub,
#25590

Grease retainer for F 7992 hub

Ouier wheel bearing cup for ¥ 7992 hub,
#25821

Cuter wheel bearing cone for F 7992 hub
#25877

Washer for spindle

Nut for spindle

Hub cap for ¥ 7992 hub

Lug bolt for F 7992 hub

Single wheel hub w/bearings for §-hole
wheel less spindle, L. H.

Single wheel hub with spindle complete,
L.H.

Tandem axle base rod

Tandem wheel plate, 1..H.

Bolt for spindle, 5/8" x 1-7/8" NFHT

Wheel, 6~hole, drop center for F 8007
hub, R.H.

Flotation wheel, 6-hole for F 8007 hub
R.H.

Tire, 7:50 x 16, 4~ply implement

Flotation tire, 11,5-15, 6-ply

Drop Center wheel with 4-ply tire & tube,
mounied, BR.H, 6-hole

24
25
26
27
28

29
30

31

32
33

34

35
36

PART
NG.

F 8630
F 8072
F 8006
F 8007
F 8008
¥ 8009

F 8010
F 8011

F 8012

F 8014
F 8015

F 8016

F 7756
¥ 1719
F 8018

¥ 8019

F 5020

F 8021

24

DESCRIPTION

Flotation wheel with 11.5-15, 6-ply tire &
tube, mounted, R.H,

Lug bolt for ¥ 8007 hub

Spindie for ¥ 8007 hub, R.H. side

Hub with cups, R.H. side, 6 hole, Q777

Inner wheel bearing cup for F 8007 hub,
LM29710

Inner wheel bearing cone for F 8007 hub,
LM29749%

Grease retainer for F 8007 hub

Outer wheel bearing cup for F 8007 hub,
LM 67010

Outer wheel bearing cone for ¥ 8007 hub,
LM 67048

Hub cap for F 8007 hub

Single wheel hub w/bearings for 6-hole
wheel less spindle, R.H,

Single wheel hub with spindle complete,
R.H. side

Mounting channel, R,H. wheel

Tubular axle

Tandem wheel assembly, L.H. side to
replace single assembly including
one F 7757 plate, one F 8003 hub &
spindle, & one F 7990 wheel & iire.

Tandem wheel assembly complete, L.H.
gide, including one ¥ 7757 plate, two
F 8003 hub & spindle, two F 7590
wheel & tive,

Tandem wheel assembly, R.H. side, to
replace single assembly including one
F 8017 plate, one F 8016 hub & spindle
and one F 8005 wheel &tire

Tandem wheel assembly complete, R.H.
side, including one ¥ 8017 plate, two
F 8016 hub & spindle, two F 8005 wheel
&tire,




-t

WA, U AW

et

PART

NG,

F 521
F sy
F 259
¥ 999
F 994

¥ 4068

¥ 995

F 7659

F 985
I 088
F 083

o
¥

BALE CHUTE AND WEIGHY INDICATOR

DESCRIPTION

Turning chute, left turn

Turning chute, right turn

Bale chute flat

Mounting angle for ¥ 7236 sheave
Shield for F 4067 roller

Bushing for F 4067 roller

Plate for F 4067 roller

Chain, bale chute

Spring, bale chute,

Shock ahsorber

Bushing for F 988 shock absorber

REF.
NG,

11
iz
13
14
15
16
17

18
19

PARY
NOC.

F 1638
F 1639
F 997
F 998
¥ 268
¥ 40867
¥ 7236

F 7661
F 980

DESCRIPTION

shock absorber support

Cable bracket

Weight indicator bracket

Indicator hand

Indicator return spring

Roller for ¥ 7236 sheave

Sheave complete, bale weight
indicator

Indicator cable, 1/8" air craft 65"

Cable clamp, 1/8"




REF.
NO.

1

f el

[ TS )

O -3 &

PART
NO.

FT 153
FT 198

FT 199
FT 200
FT 19

FT 14
FT 11
FT 137

TENSION CONTROL RAM ASSEMBLY

DESCRIPTION

Single ram assy,, complete

3" eylinder complete with top and
bottom

Cylinder frame

Pressure hose, ram (o ram, 8"

Bushing for FT 14 (1" x 1-1/4" x
5/8”)

Cylinder bottom with bushing

Piston

Back up ring for FT 12 (MS-28782
-37)

REF.
NO.

9
10
11

12
13
i4
15
16

PART
NO.

FT 12
FT 10
FT 16

FT 15
FT 13
FT 73
FT 74
FT 75
FT 107
FT 18
FT 136
FT 201

DESCRIPTION

O~ring for piston

Cylinder

Tie bolt, 3/8" x 7" N,F.H.T, with
nut {4 used

O-ring top seal

Cylinder top

Nipple, 1/4" x 1~1/2"

Tee, 1/4"

Pipe plug, 1/4"

Union Swivel, 1/4"

Street elhow, 1/4"

Pressure hose, bypass to ram, 24"

Receptical for dual rams

26




27

W

8
TEMSION CONTROL BYPASS BOX
REF. PARY REF. PART
NO. NO, DESCRIPTION NO. NO, DESCRIPTION
1 FT 182 Bypass box complete with 1/2" 18 FT 107 Union swivel
return hose, less pressure 19 FT 72 Pipe nipple, 1/4'" x 3"
hose 20 FT 74 Tes
2 FT 50 Bypass box cover 21 FT 150 Pressure hose, pump to bypass 50"
3 FT 194 Bypass box 22 FT 191 Bypass return hose, 1/2" x 93"
4 FT 67 Bypass lever 23 ¥T 187 Hose clamp, 1/2"
5 Key, 3/16" x 3/16" x 1¥ 24 FT 185 Bypass assembly complete for
] FT 68 Spacer, penetration wheel ari 1/2" return hose
7 FT 177  Penetration wheel arm 25 FT 193 Hose nipple (1/2" hose)
8 FT 178 Penetration wheel with bearing 26 FT 188  3/8" sireet elbow, weatherhead
9 FT 209  Washer, 14 ga., 3/8" x 53/8" {3400 x 3/8'"
10 FT 210 Washer, 18 ga., 3/8" x 5/8" 27 FT 184 Bypass cylinder, 1/2" hose
11 FT 179  Bearing, penetration wheel : {sq. stock)
{(BR 9904} 28 ¥T 87 Bypass check pin
12 FT 123  Washer, 3/8" 29 FT 63 Spring, bypass check pin
13 FT 211  Button head bolt, 3/8" x 1" 30 FT 53 O=-ring, bypass
14 T 213 Adjusting screw tension spring 31 BT 54 Plunger, less nuis
15 FT 61 Adjusting screw {(eyebolt) 32 FT 55 Jam nut, 5/8"
18 FT 62 Wing nut for adjusting screw 33 1/4" x 1=1/4" N,C. cap screw
17 ¥FT 136 Pressure hose, bypass to ram, 24" 34 FT 58 U=bolt




REF.
NG,

uri

PART
NG
¥ 537

FT 536
FT 183
T 187
T 15%
Y10y

FT 528
FT 542

FT 538

FT 538

FT 197
FT 114
FT 113
T 527
FT 525
FT 568
T 610
FT 503
FT 509
FT 511
FT 541
FT 507
FT 504

TEMNSION CONTROL PUMP ASSEMBLY

DESCRIPTION

Pump and tank assembly
complete, less hose 1/27

Tank only for 1/2" hose

Hose nipple 1/2" hose

Hose clamp 1/2"

Return hose 1/20

Sprocket, driven 227

Fiat washer $/16"

Nut 5/8 SAE jam

Tank cover gashket

Tank cover

Cap screw 5/16" x 3/4" N,C.

Washer seal for tank cover bolts
5/18"

Cap screw 7/16" x 3/4" N,C,

7/16" {lat washer

Washer seal for pump mounting
hotts 7/18"

Chain, pump drive, 89P. # 41

Connecting link, # 41

1/2 (offset) link, # 41

Pump base gasket

Crankease, 7/16" tapped hole

Crankshaft bushing, inner

Anchor pin for I'I' 508 bushing

Crankshaft

Crankshaft bushing, outer

Anchor pin for FT 509 bushing

Gasket for FT 504 refaining ving

01l seal (450045)

Retaining ring

REF,
NO.

29

30
31
32
33
34
35
38
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
852

53
54

55

PART
NQ.

FT 500
BT 506
FT 506
PT 524
FT 521
FT 535
FT 18

FT 534
FT 82

FT 517
FT 513
FT 512
P 514
FT 515
FT 518
FT 530
FT 150
T 107
FT 529
FT 533
FT 157

¥T 523

DESCRIPTION
Allen screws for relaining ring
1/4m % 83/4"
Connecting rod
Piston pin
Piston
Iead
flead gasket
174" x 6" nipple
Street elbow, 1/4"
7/16" high collar lock washer
7/16" Allen screw
1/4" x 2" nipple
90° elhow
Check valve pin (intake)
Check hall spring (2 used)
Check ball (2 used)
Casket (3 used)
Plug
Check valve pin {cutlet)
Pilter assembly
Pressure hose, pump to bypass
Union swivel
Qutlet gasket
Washer for FT 529
Sprocket, drive for hydraulic
purnp
Woodruff Key, 1/4" x 3/4"

Pumn complete less tank (Ref. No's.

20 10 46 incl.)
3/8" street elbow

28




29

REF.
MNO.

G T L0 DD P

W o -3

i0

12

PART
NO.

F 7848
¥ 7849
F 7364
T 7280
¥ 7010
F 1788
¥ 1829
F 1830
F 1831
F 1739
F 7005
F 440

¥ 7281
F 7681
F 7201

DRAWBAR AND

DESCRIPTION

P.T.0. Gear box mount, R.H,
P.T.0, Gear box mount, L .H,
P.T.0. Gear hox plate

Hitch base plate

Adjusting boli, 2 used

Frount end swinging jack
Lock pin assembly

Acme nut

Thrust bearing

Snap ring

Rope, drawbar pin, 9'
Ferrule

Pickup lift lever, P.T.O. baler
Pickup 1ift crank

Pickup lift lever stop hracket

P.T. O, MOUNT

REF. PART
MO, MO,
i3 F 7007
14 F 7006
Ib F 1787
16 F 7002
17 F 7004
18 F 7003
19 F 7283
20 T 7795
21 ¥ 183
22

23

24

25

26

DESCRIPTION

Pivot pin bracket

Draw bar pivet pin

Draw bar for P, T,O, baler

Draw bar locking pin

Set collar for drawbar locking pin
Spring, drawbar locking pin
Actuating lever, drawbar locking pin
Link, drawbar locking pin

Front end hitch

1/4" x 1-1/4" N,C. cap screw
1/2'" x 2" N,C. cap screw

1/2" x 1~1/4" buiton head bolt
1/2" x 1-1/4" N.F. cap screw
5/8" x 2-1/2" N.C. cap screw




P.T.0. CLUTCH

REF. PART REF. PART
NO. NO. DESCRIPTION NO. NOQ, DESCRIPTION
1 F 1412 Gear box complete, 540 rpm 12 ¥ 1797 Spring, 12 used
F 1780  Gear box complete, 1000 rpm 13 5/16" x 5/16" x 1~1/8" key
2 F 1998 Sheave, P.T.0., 1-3/8" bore 14 F 1800 Clip, shield, 3 used
3 ¥ 1796 Clutch Pilot 15 F 1799 Bhield, rear "U" joint
4 Fav93 Friction Disc, 2 used 16 F 1063 Shield, Sheave
5] F 1794 Clutch Plate Assembly, w/bushing 17 F 1221 Shield, P.T.0. Flywheel
6 F 1795 Bushing 18 1222 Bracket for ¥ 1221 Shield
7 ¥ 1792  Clutch Plate 19 1/4" x 3/4" N.C, cap screw, 3 used
8 3/8'" N.C. slotted nut 20 1/2" x 1" N,C. cap screw, 2 used
9 F 1780 Spring, 2 used 21 1/4" x 3/4" Round head machine SCrew,
o] F 1791 Clufch pin, 2 used 2 used
1 3/8" x 3-1/4" Hex head cap screw,

e

12 used




31

REF.
NO.

et

=R {o o' s BN G R S UL B i)

et et

PART
NO.

F 1802

F 1813
¥ 1814
F 892

T 891

F 1728
F 1816
F 1801
F 889

F igle
F 1817

F 1818

¥ 181¢
¥ 1820

B.T.O. REAR

DESCRIPTION

Telescoping driveline complete,
922-18-39117

Telescoping driveline, rear half

Bell and inner shield tube

Nylon bushing, 2 used

Thrust washer, 2 used

Shield snap ring, 2 used

Yoke and shaft assembly

Swivel bushing Pedestal bearing

Universal cross repair kit

Bearing refainer ring, N 5000~-137

Ball bearing, flange yoke, 9103
PP Fainir

Flange yoke

Bushing, flange yoke

Telescoping drive line,front hatf

DRIVE LINE
REF. PART
NO. NO.
15 F 1821
16 F 1822
17 F 1806
18 F 1807
19 F 1808
20 F 1805
21 ¥ 1804
22 F 1809
23 F 1810
24 F 1803
25 F 1811
26
27
28
29

DESCRIPTION

Tube & stub shaft assembly

Outer shield tube

Retaining ring, RR287 Spirolox

Ball bearing, 207XKRR Fafnir
Pedestal bearing housing

Shield bracket, front universal joint
Shield, front nniversal joint

Pedestal bearing bracket

Bearing pedestal

Adaptor, shield

Pedestal tilt bushing, 4 used

1/4" x 3/4" N,C, cap screw, 2 used
B/8&" x 1-1/2" N.C, cap screw

1/2% x 1-1/2" N.C, cap screw, 2 used
1/2" x 2" N.C.H,T, cap screw, 2 used
5/16" x 3/4" N.C, cap screw, 4 used




P.7.0. FRONT DRIVE LINE

REF.
NO,

F 1812
I 890

F 1107
¥ 1106
F 1108
T 1828

T 89

T 1823
F 1824
F 1827
F 1825

F 1826

PART
NO. DESCRIPTION

P.T.0. driveline assembly, front,
922~17-20179

Yoke assembly, QD, 1-3/8" ~ & spline,
w/lock pin

Lock pin washer

Lock pin

Spring lock pin

Set screw, 1/2" x 1-1/4" NF Hex
Socket

Universal cross repair kit

Yoke, 1~3/8" -~ 6 spline

Yoke & shaft assembly

Nylon Bushing, 2 used

Yoke & Bell Assembly

Roll pin, 3/8" x 2"

Yoke, 1-3/16" square

1/2" N.F. jam nut

32




33

B.T.0. GEAR BOX

REF.  PART REF.  PART
MO, NO. DESCRIPTION MO, NO. DESCRIPTION
1 F 1076 Cap, drive shaft bearing (open end) e F 1407 Case for gear box
2 T 1085  Seal, drive shaft (CR186112) i¢ T 1410  Pinion and shaft, 13T for 540 rpm hox
3 ¥ 1084  Bearing cup, pinion and drive F 1779  Pipion and shaft, 21T for 1000 rpm
shaft (LM 48510) box
4 ¥ 1083 Bearing cone, pinion and drive 11 ¥ 1417 Gasket {.005 thick) for ¥ 1409
shaff (LM 48548) ¥ 1418  Gasket (.010 thick} for F 1409
53 ¥ 1095 Gasket, {,005 thick) for F 1076 F 1419 Gasket (L015 thick) for F 1409
and F 1078 12 F 1078  Housing, pinion shaft bearing
F 1414 Gasket, (.010 thick) for ¥ 1076 13 ¥ 1087 Snap ring, pinion shaft
and F 1078 14 F 1421 Grease seal for pinion shaft
F 1415 Gasgket, (,015 thick) for F 1076 . {CR256112)
and F 1078 15 F 1420 Steel shim {.003 thick)
F 1418 Gasket, (1/32" thick) for F 1075 16 ¥ 1409 Cap, drive shaft bearing (closed
and F 1078 end}
6 F 1601 Drive shaft 17 F 1720 Vent
7 F 1093 Key, drive shaft and sheave,
5/16" x 5/16" x 2" . F 1412 Gear box complete less sheave,
8 F i411 Bevel gear, 397, for 540 rpm box 540 rpm
F 1778 Bevel gear, 34T, for 1000 rpm box F 1780 CGear box complete less sheave,

1600 rpm




REF.
MO,

1.

=3 O U1 Q0 DD

10.
1i.
12,
13.
14.

15.
186,

PART
NO.
F 1025

Fi028
F 1451

F 1658
F 1015
F 5080
F 5559
F 1003
F 1130

F 1013
F 1014
F 1129
F 1011
Fl612
I 55654
I 1433
F 1002
¥ 5545
F 10065
F 1004
F 1008
F 1452

34

THROTTLE AND TENSION CONTROL STAND

DESCRIPTION

Control box complete, baler
mounted

Contirol box complete, tractor
mounted

Control box complete less cable and
standard

Standard only

Chain, throttle control 4"

Cable stop, throttie control

Beech nut with nut and washer

Frietion disc

Cable complete for tension control
24 feet

Conduit, tension contirol 24 feet

Wire, tension control 25 feet

Cable compleie for throttle control 12 feet

Conduit, throtile control 12 feet

Wire, throttle control, 13 feet

Knoh for throttle lever

Throttle lever

Conical washer

Swived Tasteners (throttle)

Adjusting stud nut {tension}

Indicator fension control

Control box

Control box cover

REF,
MO,

17
18
19
20
21
22
23
24

25

27
28
29
30

31
32

PART
NO.

F 1006
F 1131
F 1007
F 1017
F 1018
F 1020
F 1019
I 1453

F 1454
F 1455
T 1447
¥ 1456
F 7207
F 1016
T 7013
¥ 1021

F 5264
F 1371

F 14588
F 1455

¥ 1446

DESCRIPTION
Adjusting rod
Thrust bearing
Control knob for F 1006
Mounting base angle
Mounting base plate
Clevis pin 3/8" x 1"
Hairpin cotter key
Cable complete for throttle control
F 1458,7 feet
Conduit, throttle control, 7 feet
Wire, throttle control, 8 feet
Throttle control box only
Standard only for throttle control
Angle bracket for VG4D throttle
Angle bracket for VH4D, VE4D and VF4D
Throttle cable bracket VG4D and V461D
Throttle cable bracket VE4D, VE4D and
VF4D
Clamp, throtile cable
Throttle control complete with cable
and standard
Throttle complete with standard,
less cable
Throttle box complete with cable,
legs standard
Throttle hox complete less cable
and standard




35

REF,
MO,

30 B S L} [

o =3

PART
NO.

I 1688
F 1685

¥ 7046
F 7255
¥ 893

F bZ32

F 7049
F 5233

¥ 1736
F 8067
T 169t
F 1499
¥ 5499
¥ 742
F 7743

FUEL TANEK, BATTERY AND LIGHTS

DESCRIPTION

Fuel tank with cap

Tuel tank cap for F 1688 and F 5947
tanks

Fuel tank strap (2 used)

Fuel tank mounting bracket, {2 used)

Felt for tank straps — set of four

Straight fitting for gas line (268P-1/4"
x1/8%

Fuel line only, 62"

Elbow fitting for gas line 269P-1/4"
x L/8"

Ball hitch complete with ball

Hitch ball for ¥ 1736

Bolt for battery box, (3/8" x 9%

Battery, 12 volt

Battery hold down bracket

Battery cable {ground} 12 volt

Battery cable (insulated) 12 volt

REF.
RO,

15
16
17

18

19

21
22
23

PARY
NO,

F 1497
F 1505
F 5842
F 5941

¥ 8059
F 8060

F 862

F 777
F 8061
F 8062
F 7228
F 8063

DESCRIPTION

Horn, wire alarm, 12 volt

Light, flush mounted, 12 volt

Sealed beam unif, 12 volt

Sealed beam unit, 12 volt {comb. red
& clear)

Light, front and center, 12 volt, Shock
mounted

Light, rear comhination, 12 volt, Shock
mounied

Switch for Hght kit

Wiring harness for F-1667 light kit

Mounting bracket, front light

Mounting bracket, rear light

Mounting bracket, center light

Light Kit, 12 volt with 2 — F 8059
1~ FB8060,1~F 1505, 1~ F 862,
1~ FB06L, 1~ F 8062, 1 - F 7228,
1-F1777




REF.
MO,

[aaikwe i< =Rty R S R BTG o

o

ey
[

PART
MO

F 1760
F 1761
F i762
¥ 1763
F 1764
F 1765
F 1766
F 1767
F 1768
¥Fi76%
F 1774

F Y71

MULTI-LUBER CENTRALIZED LUBRICATION SYSTEM

DESCRIPTION

Stop plug for Multi-luber

Gasket for Multi~-iuber

Cap for Multi-luber

Lock washer for Multi-iuber
Hex screw for Multi-luber

Plug for Mulfi-ivber
Compression nut for Multi-luber
Plug for Multi~luber

Gasket for Multi-luber

Adapter for Multi-luber

Injecter pump for Mulfi-luber, Hel

1~1G
Coupler, straight snap on for
Multi-luber

REF.
NG,

13

14

PART
NG,

FLr77Z
FIT73
¥ 770

F 17432
F 1783

¥ i784

F 1778

DESCRIPTION

Coupler, 96° anap on for Multi~
laber

Lubricant reservoir for Multi~
luber

Tubing, 1/8" L.P, Nylon
{60 ft. used)

Street elbow, 1/4'

Mounting bracket for Mulii-
fuber, twine

Mounting bracket for Multi-
luber, wire

Multi-iuber complete w/reservoir,
G0 ft. tubing & 12 couplers

36




37

REF.
NO,

[ SN T

10
11

PART
NO.

F 1698
F 736
F 1897
F 500
F 1511

F 5922
F 664
F 874
F 648
F 942
F 1675
F 1676
F 170
F 1677

F 4193
F 7381
F 304
F 635
F 636

EXTRA ITEMS

DESCRIPTION

Trailer hitch frame

Trailer hitch angle for clevis pin

Holland hitch for trailer hitch

Hydraulic gauge (2000 1bs.)

0Oil filter cartridge 4 thread base
{VH4D and VG4D)

Oil filter cartridge (V461D)

Bullgear grease (2 lb, can}

Bullgear grease (1 gal.) 10 lbs,

Freeman ved baler paint (1 gal}

Freeman red baler paint (1 gt.)

Freeman white baler paint (1 gal.)

Freeman white baler paint {1 gt.)

Freeman red haler paint, spray can

Freeman white baler paint, spray
can

Wire splicer

Bale counter mounting angle

Bale counter (Veeder Root)

Arm w/screw for ¥ 304

Resetl knob for ¥ 304

REF,
NQ.

iz
13
i4

i5
16
7
8
19
20
21
22
23
24

25
26

27

28

PART
MO,

¥ 638
F 637
F el
F77es
F izl
¥ vz
F 7673
Fom
F 7677
FT 72
FT 74
¥ 7723
¥ 7676
¥ 7609
F 7626
F 7617
F 732

F 733

F 7735

DESCRIPTION

Spring, bale counter

Chain, bale counter

Oil can with pump

Spring for pump

U bolt, grease can

Gresse can clamp base

Nylon tubing, pull~type baler 20

Adaptey, 2 used (61943}

90% brass elbow (2 used)

1/4' x 3" pipe nipple (2 used)

1/4" pipe tee

Clip for grease nipple {125 iiffyj

90% nylon elbow 2 used

Quickset lubricant 1 gt.

Quicksel lubricant 1 gal.

Bullgear luber kit

Trailer hiteh frame with Holland
hitch

Trailer hitch frame with pin
hitch

Grommett




